samranis. FCC RF Test Report Report No. :FG551908G

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)
26 15 20 167300 8365 DFTéSP'gEDM 100@0 00000  PASS LV
26 15 20 167300 8365 D':T;P'gEDM 100@0 00028  PASS HV
26 15 20 167300 8365 DFTésF;gEDM 100@0  0.0014  PASS -30°C
26 15 20 167300 8365 DFT(;F;SEDM 100@0 00005  PASS -20°C
26 15 20 167300 8365 DFT;;;?EDM 100@0 00061  PASS -10°C
26 15 20 167300 8365 DFT(;;gEDM 100@0 00069  PASS 0°C
26 15 20 167300 8365 DFT;;SEDM 100@0 00024  PASS 10°C
26 15 20 167300  836.5 DFT;;?EDM 100@0  0.0030  PASS 20°C
26 15 20 167300 8365 DFT;;;?EDM 100@0 00000  PASS 30°C
26 15 20 167300 8365 DFT(;;gEDM 100@0 00064  PASS 40°C
26 15 20 167300 8365 DFT;;SEDM 100@0 00026  PASS 50°C
26 15 20 167300 8365 DFTéSF;gEDM 100@0  0.0026  PASS LV
Sporton International Inc. (ShenzZhen) Page Number : A3-4 of 19

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AUYFRMX5111



samranis. FCC RF Test Report Report No. :FG551908G

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (Hz)

26 15 20 167300 836.5 DFT-s-OFDM 100@0 12.9 PASS NV
QPSK

26 15 20 167300 836.5 DFT-s-OFDM 100@0 10.7 PASS LV
QPSK

26 15 20 167300 8365  PFTSOFDM  450@0 14 PASS HV
QPSK

26 15 20 167300  836.5 DFTéSF;gE DM 100@0 125 PASS -30°C

26 15 20 167300 8365 DFT(;;gE DM 100@0 17.7 PASS -20°C

26 15 20 167300  836.5 DFT(;;?E DM 100@0 18.4 PASS -10°C

26 15 20 167300  836.5 DFT;F;SE DM 100@0 14.8 PASS 0°C

26 15 20 167300 8365 DFT;F;gE DM 100@0 105 PASS 10°C

26 15 20 167300 8365 DFT(;;gE DM 100@0 12.9 PASS 20°C

26 15 20 167300 8365  DFT-SOFDM 5460 18 PASS 30°C
QPSK

26 15 20 167300 8365 DFT;F;SE DM 100@0 15 PASS 40°C

26 15 20 167300 8365 DFT;F;gE PM " 100@0 10.8 PASS 50°C

IMAX(Af)| = 18.4 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)| 824.4894816 = 824 MHz
PASS
fH + |[MAX(AT)] 847.3916184 <849 MHz
Sporton International Inc. (ShenzZhen) Page Number : A3-50f 19

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AUYFRMX5111



samranis. FCC RF Test Report Report No. :FG551908G

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
26 15 20 167300 836.5 DFTQ'SP-gEDM 100@0 5.53 13 PASS

N26(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Mo 08 Tig Froa Run
#F Gan: Low
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samranis. FCC RF Test Report Report No. :FG551908G

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
26 15 5 167300 836.5 C%SgEM 25@0 4.4592 4793
26 15 5 167300 836.5 Cfé%';?w“" 25@0 4.4602 4.805
26 15 5 167300 836.5 C&%’Z?WM 25@0 4.4787 4.804
26 15 5 167300 836.5 32’;505/?&" 25@0 44713 4.789
26 15 10 167300 836.5 CPQ'SS?M 52@0 9.2654 9.731
26 15 10 167300 836.5 CE%Z?AM 52@0 9.2533 9.711
26 15 10 167300 836.5 C&%’Z?MM 52@0 9.2050 9.675
26 15 10 167300 836.5 %Eéogm" 52@0 9.2756 9.703
26 15 15 167300 836.5 CPQ'SS?M 79@0 14.00 14.67
26 15 15 167300 836.5 CE%Z?AM 79@0 14.087 14.69
26 15 15 167300 836.5 C&%’m‘" 79@0 14.003 14.71
26 15 15 167300 836.5 %Eéogm" 79@0 14.109 14.64
26 15 20 167300 836.5 CFSSEEM 106@0 18.866 19.68
26 15 20 167300 836.5 Cfé%FA?AM 106@0 18.884 19.75
26 15 20 167300 836.5 C&%’Z?WM 106@0 18.924 19.65
26 15 20 167300 836.5 %Eéogm" 106@0 18.883 19.65
Sporton International Inc. (ShenzZhen) Page Number 1 A3-7 of 19

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AUYFRMX5111



samranis. FCC RF Test Report Report No. :FG551908G
N26(5M)_CP- N26(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz . MH2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver

N26(5M)_CP-OFDM_64 N26(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG551908G
N26(10M)_CP- N26(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, . SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Total Paver

N26(10M)_CP-OFDM_64 N26(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG551908G
N26(15M)_CP- N26(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Bideo BW 470,00 kHz* Span 30 Mz, SVideo B 47000 kHz'

Span 30 MHz|
Sweep 1.67 ms (1001 ps)

Sweep 167 ms (1001 pis)

Total Paver

N26(15M)_CP-OFDM_64 N26(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No.

:FG551908G

N26(20M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

N26(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 836,50 MHz
[4Res B 200.00 kHz

Oooupied Bandwidh

Bideo BW 620,00 kHz*

N26(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 620,00 kHz*

Span 40 Mz
Sweep 1.27 ms (1001 pts)

Span 40 Mz
ms (1001 pts)

Aiten. 4068

SVideo B 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver

N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

SVideo B 620,00 kHz'

Ocaupied Bandwidth

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG551908G
Conducted Spurious Emissions
NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
DFT-s-OFDM
26 15 5 165300 826.5 QPSK 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 5 167300 836.5 QPSK 1@0 see graph
26 15 5 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 5 169300 846.5 QPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 10 165800 829.0 QPSK 1@0 see graph
26 15 10 165800 829.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 10 167300 836.5 QPSK 1@0 see graph
26 15 10 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 10 168800 844.0 QPSK 1@0 see graph
26 15 10 168800 844.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 20 166800 834.0 QPSK 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 20 167300 836.5 QPSK 1@0 see graph
26 15 20 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 20 167800 839.0 QPSK 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
Sporton International Inc. (ShenzZhen) Page Number : A3-12 of 19

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AUYFRMX5111



samranis. FCC RF Test Report Report No. :FG551908G

N26(5M)_DFT-s-

N26(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Halten: 408

g Type: Power (RMSH
BuglHold 100100
Tg: Free Run .

Video BW 3.0 MKz Slop 8.490 GHy| Video BW 3.0 MHZ' Stop 8.490 GHz|
‘Swesp 16.0 ms (40001 pts) Sweep 16.0 ms (40001 ps)

Function Width Function Vaiue

Function Functian Width Function Vaiue

N26(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Halten: 408

Video BW 3.0 MHz" Stop 8,490 GHz

‘Sweep 16.0 ms (40001 pts||

Function Function Width

Function Vaiue
dam
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samranis. FCC RF Test Report Report No. :FG551908G

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

#en: 4068
g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Slop 8.490 GHy| Video BW 3.0 MHZ' Stop 8.490 GHz|
‘Swesp 16.0 ms (40001 pts) Sweep 16.0 ms (40001 ps)

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue

N26(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Stop 8,490 GHz

‘Sweep 16.0 ms (40001 pts||

Function Function Width Function Vaiue
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samranis. FCC RF Test Report Report No. :FG551908G

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

#en: 4068
g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Slop 8.490 GHy| Video BW 3.0 MHZ' Stop 8.490 GHz|
‘Swesp 16.0 ms (40001 pts) Sweep 16.0 ms (40001 ps)

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue

N26(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Stop 8,490 GHz

‘Sweep 16.0 ms (40001 pts||

Function Function Width Function Vaiue
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samranis. FCC RF Test Report Report No. :FG551908G

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

26 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

26 15 5 165300 826.5 DFT-s-OFDM 25@0  seegraph  PASS
QPSK

26 15 5 169300 846.5 DFT-s-OFDM 1@24  seegraph  PASS
QPSK

26 15 5 169300 846.5 DFT-s-OFDM 25@0 see graph PASS
QPSK

26 15 10 165800 829.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

26 15 10 165800 829.0 DFT-s-OFDM 50@0  seegraph  PASS
QPSK

26 15 10 168800 844.0 DFT(;;SE DM 1@51  seegraph  PASS

26 15 10 168800 844.0 DFT;F;gE DM 50@0  seegraph  PASS

26 15 20 166800 834.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

26 15 20 166800 834.0 DFTS;(S)EDM 100@0  seegraph  PASS

26 15 20 167800 839.0 DFTS;S}E DM 1@105  seegraph  PASS

26 15 20 167800 839.0 DFTC'?SF;gE DM 100@0  seegraph  PASS
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samranis. FCC RF Test Report

Report No. :FG551908G

N26(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Alten 408
Cor
Freq Ref. It

Ref Lyl Offset 7.50 B
Ref Value Em

Start 815,000 MHz Stop 629,000 MHz

40 Range Teble

ki

N26(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 M d0d@ g FresRun
« Off
¥ Gain Low

RefLyl
Ref Value

Start 815,000 MHz

AMRageTtle v

Start 844,000 MKz

40 Rangs Table

v

N26(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High CH

N26(5M)_DFT-s-

Aiten. 4068

OFDM_QPSK_Outer_Full_High_CH

Stop 860000 MHz

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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samranis. FCC RF Test Report

Report No. :FG551908G

N26(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Ref Lyl Offset 7.50 B
Ref Value Em

Start 815,000 MHz Stop 834,000 Mz

40 Range Teble

N26(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 M d0d@ g FresRun
« Off
¥ Gain Low

RefLyl
Ref Value

Stop 834,000 Mz

Start §15.000 MHz
AMRageTtle v

N26(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High CH

Aiten. 4068

N26(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 4068

Sporton International Inc. (ShenzZhen)
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samranis. FCC RF Test Report Report No. :FG551908G

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068 Aiten. 40 68

Cor
Freq Ref. It

Ref Lyl Offset 7.50 B
Ref Valug Em

Start 815,000 MHz Stop 844,000 Mz,

40 Range Teble

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_High_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 M d0d@ g FresRun Aen 408
« off

¥ Ga Low

Start §15.000 MHz Stop 844,000 MKz
AMRageTtle v
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saronis. FCC RF Test Report Report No. :FG551908G

FR1 N66 NSA(ANT3)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.83dB

NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB Ii%;‘edr‘z;éerg) EIRP(dBm) EIRP(W)
66 15 5 342500 1712.5 DFT-s-OFDM QPSK 12@6 23.19 21.36 0.1368
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@1 23.06 21.23 0.1327
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@23 23.07 21.24 0.1330
66 15 5 342500 17125 DFT-s-OFDM 16 QAM  12@6 22.4 20.57 0.1140
66 15 5 342500 17125 DFT-s-OFDM 16 QAM l1@1 22.32 20.49 0.1119
66 15 5 342500 17125 DFT-s-OFDM 16 QAM  1@23 22.15 20.32 0.1076
66 15 5 349000 1745 DFT-s-OFDM QPSK 12@6 23.04 21.21 0.1321
66 15 5 349000 1745 DFT-s-OFDM QPSK 1@1 22.99 21.16 0.1306
66 15 5 349000 1745 DFT-s-OFDM QPSK 1@23 22.87 21.04 0.1271
66 15 5 349000 1745 DFT-s-OFDM 16 QAM  12@6 22.27 20.44 0.1107
66 15 5 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.42 20.59 0.1146
66 15 5 349000 1745 DFT-s-OFDM 16 QAM  1@23 22.29 20.46 0.1112
66 15 5 355500 1777.5 DFT-s-OFDM QPSK 12@6 23.15 21.32 0.1355
66 15 5 355500 1777.5 DFT-s-OFDM QPSK l1@1 22.47 20.64 0.1159
66 15 5 355500 1777.5 DFT-s-OFDM QPSK 1@23 22.55 20.72 0.1180
66 15 5 355500 1777.5 DFT-s-OFDM 16 QAM  12@6 22.37 20.54 0.1132
66 15 5 355500 1777.5 DFT-s-OFDM 16 QAM 1@1 21.86 20.03 0.1007
66 15 5 355500 17775 DFT-s-OFDM 16 QAM  1@23 21.96 20.13 0.1030
66 15 10 343000 1715 DFT-s-OFDM QPSK 25@12 23.13 21.3 0.1349
66 15 10 343000 1715 DFT-s-OFDM QPSK 1@1 23.16 21.33 0.1358
66 15 10 343000 1715 DFT-s-OFDM QPSK 1@50 23.06 21.23 0.1327
66 15 10 343000 1715 DFT-s-OFDM 16 QAM  25@12 22.44 20.61 0.1151
66 15 10 343000 1715 DFT-s-OFDM 16 QAM 1@1 22.04 20.21 0.1050
66 15 10 343000 1715 DFT-s-OFDM 16 QAM  1@50 22.27 20.44 0.1107
66 15 10 349000 1745 DFT-s-OFDM QPSK 25@12 23.01 21.18 0.1312
66 15 10 349000 1745 DFT-s-OFDM QPSK 1@1 23.03 21.2 0.1318
66 15 10 349000 1745 DFT-s-OFDM QPSK 1@50 22.87 21.04 0.1271
66 15 10 349000 1745 DFT-s-OFDM 16 QAM  25@12 22.28 20.45 0.1109
66 15 10 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.05 20.22 0.1052
66 15 10 349000 1745 DFT-s-OFDM 16 QAM  1@50 22.26 20.43 0.1104
66 15 10 355000 1775 DFT-s-OFDM QPSK 25@12 23.01 21.18 0.1312
66 15 10 355000 1775 DFT-s-OFDM QPSK 1@1 22.88 21.05 0.1274
66 15 10 355000 1775 DFT-s-OFDM QPSK 1@50 22.52 20.69 0.1172
66 15 10 355000 1775 DFT-s-OFDM 16 QAM  25@12 22.32 20.49 0.1119
66 15 10 355000 1775 DFT-s-OFDM 16 QAM  1@1 21.8 19.97 0.0993
66 15 10 355000 1775 DFT-s-OFDM 16 QAM  1@50 22.01 20.18 0.1042
66 15 15 343500 1717.5 DFT-s-OFDM QPSK 36@18 23.26 21.43 0.1390
66 15 15 343500 1717.5 DFT-s-OFDM QPSK 1@1 23.07 21.24 0.1330
66 15 15 343500 1717.5 DFT-s-OFDM QPSK 1@77 23.11 21.28 0.1343
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saronis. FCC RF Test Report Report No. :FG551908G

NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB Ii%;‘edr‘z;éerg) EIRP(dBm) EIRP(W)
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM  36@18 22.57 20.74 0.1186
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM 1@1 22.15 20.32 0.1076
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM  1@77 22.53 20.7 0.1175
66 15 15 349000 1745 DFT-s-OFDM QPSK 36@18 23.11 21.28 0.1343
66 15 15 349000 1745 DFT-s-OFDM QPSK l1@1 23.02 21.19 0.1315
66 15 15 349000 1745 DFT-s-OFDM QPSK 1@77 22.83 21 0.1259
66 15 15 349000 1745 DFT-s-OFDM 16 QAM  36@18 22.39 20.56 0.1138
66 15 15 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.08 20.25 0.1059
66 15 15 349000 1745 DFT-s-OFDM 16 QAM  1@77 22.28 20.45 0.1109
66 15 15 354500 1772.5 DFT-s-OFDM QPSK 36@18 22.93 211 0.1288
66 15 15 354500 1772.5 DFT-s-OFDM QPSK l1@1 22.67 20.84 0.1213
66 15 15 354500 17725 DFT-s-OFDM QPSK 1@77 22.63 20.8 0.1202
66 15 15 354500 17725 DFT-s-OFDM 16 QAM  36@18 22.28 20.45 0.1109
66 15 15 354500 1772.5 DFT-s-OFDM 16 QAM l1@1 21.95 20.12 0.1028
66 15 15 354500 1772.5 DFT-s-OFDM 16 QAM  1@77 21.96 20.13 0.1030
66 15 20 344000 1720 DFT-s-OFDM QPSK  50@25 23.24 21.41 0.1384
66 15 20 344000 1720 DFT-s-OFDM QPSK 1@1 23.11 21.28 0.1343
66 15 20 344000 1720 DFT-s-OFDM QPSK 1@104 22.96 21.13 0.1297
66 15 20 344000 1720 DFT-s-OFDM 16 QAM  50@25 22.53 20.7 0.1175
66 15 20 344000 1720 DFT-s-OFDM 16 QAM  1@1 22.08 20.25 0.1059
66 15 20 344000 1720 DFT-s-OFDM 16 QAM  1@104 22.05 20.22 0.1052
66 15 20 349000 1745 DFT-s-OFDM QPSK 50@25 23.05 21.22 0.1324
66 15 20 349000 1745 DFT-s-OFDM QPSK 1@1 22.65 20.82 0.1208
66 15 20 349000 1745 DFT-s-OFDM QPSK  1@104 22.67 20.84 0.1213
66 15 20 349000 1745 DFT-s-OFDM 16 QAM  50@25 22.32 20.49 0.1119
66 15 20 349000 1745 DFT-s-OFDM 16 QAM 1@1 21.98 20.15 0.1035
66 15 20 349000 1745 DFT-s-OFDM 16 QAM  1@104 21.81 19.98 0.0995
66 15 20 354000 1770 DFT-s-OFDM QPSK 50@25 22.96 21.13 0.1297
66 15 20 354000 1770 DFT-s-OFDM QPSK 1@1 22.75 20.92 0.1236
66 15 20 354000 1770 DFT-s-OFDM QPSK 1@104 22.57 20.74 0.1186
66 15 20 354000 1770 DFT-s-OFDM 16 QAM  50@25 22.3 20.47 0.1114
66 15 20 354000 1770 DFT-s-OFDM 16 QAM 1@1 22.1 20.27 0.1064
66 15 20 354000 1770 DFT-s-OFDM 16 QAM  1@104 22.02 20.19 0.1045
66 15 25 344500 1722.5 DFT-s-OFDM QPSK  64@32 23.36 21.53 0.1422
66 15 25 344500 1722.5 DFT-s-OFDM QPSK 1@1 22.9 21.07 0.1279
66 15 25 344500 17225 DFT-s-OFDM QPSK 1@131 22.61 20.78 0.1197
66 15 25 344500 17225 DFT-s-OFDM 16 QAM  64@32 22.61 20.78 0.1197
66 15 25 344500 1722.5 DFT-s-OFDM 16 QAM 1@1 21.97 20.14 0.1033
66 15 25 344500 1722.5 DFT-s-OFDM 16 QAM  1@131 22.01 20.18 0.1042
66 15 25 349000 1745 DFT-s-OFDM QPSK  64@32 23.11 21.28 0.1343
66 15 25 349000 1745 DFT-s-OFDM QPSK 1@1 22.82 20.99 0.1256
66 15 25 349000 1745 DFT-s-OFDM QPSK 1@131 22.48 20.65 0.1161
66 15 25 349000 1745 DFT-s-OFDM 16 QAM  64@32 22.35 20.52 0.1127
66 15 25 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.1 20.27 0.1064
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NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB Ii%;‘edr‘z;éerg) EIRP(dBm) EIRP(W)
66 15 25 349000 1745 DFT-s-OFDM 16 QAM  1@131 21.91 20.08 0.1019
66 15 25 353500 1767.5 DFT-s-OFDM QPSK 64@32 23.04 21.21 0.1321
66 15 25 353500 1767.5 DFT-s-OFDM QPSK 1@1 22.81 20.98 0.1253
66 15 25 353500 1767.5 DFT-s-OFDM QPSK 1@131 22.54 20.71 0.1178
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM  64@32 22.29 20.46 0.1112
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM  1@1 22.06 20.23 0.1054
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM  1@131 22.01 20.18 0.1042
66 15 30 345000 1725 DFT-s-OFDM QPSK 80@40 23.39 21.56 0.1432
66 15 30 345000 1725 DFT-s-OFDM QPSK l1@1 22.81 20.98 0.1253
66 15 30 345000 1725 DFT-s-OFDM QPSK 1@158 22.61 20.78 0.1197
66 15 30 345000 1725 DFT-s-OFDM 16 QAM  80@40 22.68 20.85 0.1216
66 15 30 345000 1725 DFT-s-OFDM 16 QAM  1@1 22.08 20.25 0.1059
66 15 30 345000 1725 DFT-s-OFDM 16 QAM  1@158 22 20.17 0.1040
66 15 30 349000 1745 DFT-s-OFDM QPSK  80@40 23.12 21.29 0.1346
66 15 30 349000 1745 DFT-s-OFDM QPSK l1@1 22.97 21.14 0.1300
66 15 30 349000 1745 DFT-s-OFDM QPSK 1@158 22.38 20.55 0.1135
66 15 30 349000 1745 DFT-s-OFDM 16 QAM  80@40 22.39 20.56 0.1138
66 15 30 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.17 20.34 0.1081
66 15 30 349000 1745 DFT-s-OFDM 16 QAM  1@158 21.8 19.97 0.0993
66 15 30 353000 1765 DFT-s-OFDM QPSK  80@40 22.98 21.15 0.1303
66 15 30 353000 1765 DFT-s-OFDM QPSK l@1 22.92 21.09 0.1285
66 15 30 353000 1765 DFT-s-OFDM QPSK  1@158 22.67 20.84 0.1213
66 15 30 353000 1765 DFT-s-OFDM 16 QAM  80@40 22.32 20.49 0.1119
66 15 30 353000 1765 DFT-s-OFDM 16 QAM  1@1 21.93 20.1 0.1023
66 15 30 353000 1765 DFT-s-OFDM 16 QAM  1@158 22.11 20.28 0.1067
66 15 40 346000 1730 DFT-s-OFDM QPSK  108@54 23.45 21.62 0.1452
66 15 40 346000 1730 DFT-s-OFDM QPSK 1@1 22.73 20.9 0.1230
66 15 40 346000 1730 DFT-s-OFDM QPSK 1@214 22.54 20.71 0.1178
66 15 40 346000 1730 DFT-s-OFDM 16 QAM 108@54 22.74 20.91 0.1233
66 15 40 346000 1730 DFT-s-OFDM 16 QAM  1@1 22.13 20.3 0.1072
66 15 40 346000 1730 DFT-s-OFDM 16 QAM  1@214 21.9 20.07 0.1016
66 15 40 346000 1730 DFT-s-OFDM 64 QAM 108@54 21.22 19.39 0.0869
66 15 40 346000 1730 DFT-s-OFDM 64 QAM  1@1 20.66 18.83 0.0764
66 15 40 346000 1730 DFT-s-OFDM 64 QAM  1@214 20.78 18.95 0.0785
66 15 40 346000 1730 DFT-s-OFDM 256 QAM 108@54 19.23 17.4 0.0550
66 15 40 346000 1730 DFT-s-OFDM 256 QAM  1@1 18.94 17.11 0.0514
66 15 40 346000 1730 DFT-s-OFDM 256 QAM  1@214 18.75 16.92 0.0492
66 15 40 346000 1730 CP-OFDM QPSK 108@54 22.21 20.38 0.1091
66 15 40 346000 1730 CP-OFDM QPSK 1@1 21.32 19.49 0.0889
66 15 40 346000 1730 CP-OFDM QPSK 1@214 21.4 19.57 0.0906
66 15 40 349000 1745 DFT-s-OFDM QPSK  108@54 23.27 21.44 0.1393
66 15 40 349000 1745 DFT-s-OFDM QPSK 1@1 22.86 21.03 0.1268
66 15 40 349000 1745 DFT-s-OFDM QPSK 1@214 22.49 20.66 0.1164
66 15 40 349000 1745 DFT-s-OFDM 16 QAM  108@54 22.45 20.62 0.1153
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NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB Ii%;‘edr‘z;éerg) EIRP(dBm) EIRP(W)
66 15 40 349000 1745 DFT-s-OFDM 16 QAM  1@1 22.48 20.65 0.1161
66 15 40 349000 1745 DFT-s-OFDM 16 QAM  1@214 22.21 20.38 0.1091
66 15 40 349000 1745 DFT-s-OFDM 64 QAM  108@54 20.99 19.16 0.0824
66 15 40 349000 1745 DFT-s-OFDM 64 QAM 1@1 21.36 19.53 0.0897
66 15 40 349000 1745 DFT-s-OFDM 64 QAM  1@214 20.97 19.14 0.0820
66 15 40 349000 1745 DFT-s-OFDM 256 QAM 108@54 18.97 17.14 0.0518
66 15 40 349000 1745 DFT-s-OFDM 256 QAM  1@1 19.13 17.3 0.0537
66 15 40 349000 1745 DFT-s-OFDM 256 QAM 1@214 18.72 16.89 0.0489
66 15 40 349000 1745 CP-OFDM QPSK 108@54 22 20.17 0.1040
66 15 40 349000 1745 CP-OFDM QPSK l1@1 21.78 19.95 0.0989
66 15 40 349000 1745 CP-OFDM QPSK 1@214 21.3 19.47 0.0885
66 15 40 352000 1760 DFT-s-OFDM QPSK  108@54 23.08 21.25 0.1334
66 15 40 352000 1760 DFT-s-OFDM QPSK 1@1 22.59 20.76 0.1191
66 15 40 352000 1760 DFT-s-OFDM QPSK  1@214 22.68 20.85 0.1216
66 15 40 352000 1760 DFT-s-OFDM 16 QAM 108@54 22.34 20.51 0.1125
66 15 40 352000 1760 DFT-s-OFDM 16 QAM  1@1 21.95 20.12 0.1028
66 15 40 352000 1760 DFT-s-OFDM 16 QAM  1@214 22.13 20.3 0.1072
66 15 40 352000 1760 DFT-s-OFDM 64 QAM 108@54 20.85 19.02 0.0798
66 15 40 352000 1760 DFT-s-OFDM 64 QAM  1@1 20.51 18.68 0.0738
66 15 40 352000 1760 DFT-s-OFDM 64 QAM  1@214 20.63 18.8 0.0759
66 15 40 352000 1760 DFT-s-OFDM 256 QAM 108@54 18.87 17.04 0.0506
66 15 40 352000 1760 DFT-s-OFDM 256 QAM  1@1 18.87 17.04 0.0506
66 15 40 352000 1760 DFT-s-OFDM 256 QAM  1@214 18.98 17.15 0.0519
66 15 40 352000 1760 CP-OFDM QPSK 108@54 21.84 20.01 0.1002
66 15 40 352000 1760 CP-OFDM QPSK 1@1 21.25 19.42 0.0875
66 15 40 352000 1760 CP-OFDM QPSK 1@214 21.48 19.65 0.0923
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Software Version: 23.06.1602

FR1 N66 SA(ANT4)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band  (kHz) (MHz) (MHz) (Hz)

66 15 20 349000 1745.0 DFT;F;gIEDM 100@0 16 PASS NV

66 15 20 349000 1745.0 DFT;F;gIEDM 100@0 11.4 PASS LV

66 15 20 349000  1745.0 DFT;,;(S)EDM 100@0 18.9 PASS HV

66 15 20 349000  1745.0 DFT;,;(S)EDM 100@0 135 PASS -30°C

66 15 20 349000  1745.0 DFT;F;gEDM 100@0 165 PASS -20°C

66 15 20 349000  1745.0 DFT;F;gEDM 100@0 111 PASS -10°C

66 15 20 349000 1745.0 DFT;,;(S)EDM 100@0 14.9 PASS 0°C

66 15 20 349000 1745.0 DFT;F;SEDM 100@0 14.4 PASS 10°C

66 15 20 349000  1745.0 DFT;F;gEDM 100@0 16 PASS 20°C

66 15 20 349000  1745.0 DFT;F;gEDM 10000 131 PASS 30°C

66 15 20 349000 1745.0 DFT;F;SEDM 100@0 12.3 PASS 40°C

66 15 20 349000 1745.0 DFT;F;SEDM 100@0 11.8 PASS 50°C

IMAX(Af)| = 18.3 Hz
Frequency Stability Frequency (MHz) Limit Line Result
flL — [MAX(AT)| 1710.489481 > 1710 MHz
PASS
fH + |[MAX(AT)| 1778.391619 < 1780 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
66 15 20 349000 17450 PFTSOPDM 1000 5.74 13 PASS
QPSK
N66(20M)_DFT-s-
OFDM_QPSK_Outer Full Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 CP-OFDM QPSK 25@0 4.4555 4.844
66 15 5 349000 1745.0 CP-OFDM 16 QAM 25@0 4.4608 4.774
66 15 5 349000 1745.0 CP-OFDM 64 QAM 25@0 4.4712 4.765
66 15 5 349000 1745.0 CP-OFDM 256 QAM 25@0 4.4639 4.794
66 15 10 349000 1745.0 CP-OFDM QPSK 52@0 9.2634 9.71
66 15 10 349000 1745.0 CP-OFDM 16 QAM 52@0 9.2625 9.698
66 15 10 349000 1745.0 CP-OFDM 64 QAM 52@0 9.2882 9.711
66 15 10 349000 1745.0 CP-OFDM 256 QAM 52@0 9.2676 9.667
66 15 15 349000 1745.0 CP-OFDM QPSK 79@0 14.09 14.71
66 15 15 349000 1745.0 CP-OFDM 16 QAM 79@0 14.103 14.68
66 15 15 349000 1745.0 CP-OFDM 64 QAM 79@0 14.099 14.65
66 15 15 349000 1745.0 CP-OFDM 256 QAM 79@0 14.071 14.68
66 15 20 349000 1745.0 CP-OFDM QPSK 106@0 18.871 19.61
66 15 20 349000 1745.0 CP-OFDM 16 QAM 106@0 18.873 19.64
66 15 20 349000 1745.0 CP-OFDM 64 QAM 106@0 18.903 19.63
66 15 20 349000 1745.0 CP-OFDM 256 QAM 106@0 18.906 19.74
66 15 25 349000 1745.0 CP-OFDM QPSK 133@0 23.773 24.6
66 15 25 349000 1745.0 CP-OFDM 16 QAM 133@0 23.712 24.74
66 15 25 349000 1745.0 CP-OFDM 64 QAM 133@0 23.777 24.64
66 15 25 349000 1745.0 CP-OFDM 256 QAM 133@0 23.721 24.66
66 15 30 349000 1745.0 CP-OFDM QPSK 160@0 28.58 29.64
66 15 30 349000 1745.0 CP-OFDM 16 QAM 160@0 28.572 29.61
66 15 30 349000 1745.0 CP-OFDM 64 QAM 160@0 28.546 29.66
66 15 30 349000 1745.0 CP-OFDM 256 QAM 160@0 28.547 29.71
66 15 40 349000 1745.0 CP-OFDM QPSK 216@0 38.555 39.82
66 15 40 349000 1745.0 CP-OFDM 16 QAM 216@0 38.569 39.82
66 15 40 349000 1745.0 CP-OFDM 64 QAM 216@0 38.576 39.92
66 15 40 349000 1745.0 CP-OFDM 256 QAM 216@0 38.601 39.92
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N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Aten 408 KEYSIGHT lnput RF Alten 40 8
G D c

Span 20 Mkz| Center 174500 GHz
Swaep 2.53 ms (100 pis)| #Res BIW 100.00 kiz Sweep 2.53 ms |
2u

Qooupied Bandwidth

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceouped W

KEYSIGHT lnput I At 4068
RT o ot ;

Aiten. 4068

Scale/Div 10.0 B

(Center 1.74500 GHz SVideo B 300.00 kHz" Span 20 MKz| Center 174500 GHz Bideo BW 300,00 kHz* Span 20 Mz,
#Res BWW 100.00 kiHz Swaep 2.53 ms (100 pis)| #Res BIW 100.00 kiz Sweep 2.53 ms (1001 pts)
2 Matics v

Qczupied Bandwidih Oooupied Bandwidth

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number : A4-9 of 23



saronis. FCC RF Test Report

Report No. :FG551908G

N66(15M)_CP-
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N66(20M)_CP- N66(20M)_CP-OFDM_16
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N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band  (kHz) (MHz) (MHz)
66 15 5 342500 1712.5 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph b
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph b
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph .
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
66 15 5 342500 17125 DFTQ'SP'SEDM 1@0  seegraph  PASS
66 15 5 342500 17125 DFTQ'SP'SEDM 25@0  seegraph  PASS
66 15 5 355500 17775 DFT&;?}EDM 1@24  seegraph  PASS
66 15 5 355500 17775 DFT;F;gEDM 25@0  seegraph  PASS
66 15 20 344000  1720.0 DFT;P'SEDM 1@0  seegraph  PASS
66 15 20 344000  1720.0 DFT;P'SEDM 100@0  seegraph  PASS
66 15 20 354000  1770.0 DFT;F;gEDM 1@105 seegraph  PASS
66 15 20 354000  1770.0 DFT;F;gEDM 100@0  seegraph  PASS
66 15 40 346000  1730.0 DFT;P'SEDM 1@0  seegraph  PASS
66 15 40 346000  1730.0 DFT;P'SEDM 216@0  seegraph  PASS
66 15 40 352000  1760.0 DFT;F;gEDM 1@215 seegraph  PASS
66 15 40 352000 1760.0 DFT;F;gEDM 216@0 seegraph  PASS
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

LiangPing Zhou

Temperature :

22~25°C

Relative Humidity :

48~52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n2 SA/NR 20MHz / QPSK(ANT3)

— Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3742 -54.39 -13 -41.39 -72.48 -61.14 5.85 12.60 H
5613 -51.56 -13 -38.56 -73.57 -57.36 7.30 13.10 H
) 7484 -54.52 -13 -41.52 -80.47 -57.67 8.35 11.50 H
Middle 3742 -53.14 -13 -40.14 -71.15 -59.89 5.85 12.60 vV
5613 -53.51 -13 -40.51 -75.71 -59.31 7.30 13.10 vV
7484 -55.11 -13 -42.11 -81.05 -58.26 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n5 SA / NR 20MHz / QPSK(ANTO)
Frequency| ERP Limit O."e.r SPA S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1655 -64.80 -13 -51.80 -74.36 -68.05 4.00 9.40 H
2482.5 -49.40 -13 -36.40 -63.30 -52.97 4.88 10.60 H
) 3310 -61.20 -13 -48.20 -77.12 -66.13 5.52 12.60 H
Middle 1655 -65.25 -13 -52.25 -74.41 -68.50 4.00 9.40 \%
2482.5 -52.27 -13 -39.27 -66.14 -55.84 4.88 10.60 V
3310 -61.12 -13 -48.12 -76.82 -66.05 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n26 SA / NR 20MHz / QPSK(ANTO)
Frequency| ERP Limit O_ve_r SPA SG. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal_n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1655 -64.47 -13 -51.47 -74.03 -67.72 4.00 9.40 H
2482.5 -48.64 -13 -35.64 -62.54 -52.21 4.88 10.60 H
Middle 3310 -61.22 -13 -48.22 -77.14 -66.15 5.52 12.60 H
1655 -65.14 -13 -52.14 -74.30 -68.39 4.00 9.40 V
2482.5 -51.07 -13 -38.07 -64.94 -54.64 4.88 10.60 V
3310 -61.52 -13 -48.52 -77.22 -66.45 5.52 12.60 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_7A_n5A/LTE 10MHz + NR 20MHz / QPSK (ANT4+0)

Frequency| ERP/EIRP| Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1655 -62.35 -13 -49.35 -71.91 -65.60 4.00 9.40 H
2482.5 -45.50 -13 -32.50 -59.40 -49.07 4.88 10.60 H
NR n5 3310 -60.85 -13 -47.85 -76.77 -65.78 5.52 12.60 H
Middle 1655 -63.02 -13 -50.02 -72.18 -66.27 4.00 9.40 \Y
2482.5 -46.43 -13 -33.43 -60.30 -50.00 4.88 10.60 V
3310 -61.26 -13 -48.26 -76.96 -66.19 5.52 12.60 V
5061.00 -57.99 -25 -32.99 -79.75 -63.55 7.14 12.70 H
7591.50 -54.53 -25 -29.53 -80.22 -57.83 8.30 11.60 H
LTE Band7| 10122.00 | -51.41 -25 -26.41 -81.56 -52.93 10.48 12.00 H
Middle 5061.00 -58.44 -25 -33.44 -80.34 -64.00 7.14 12.70 \Y
7591.50 -54.73 -25 -29.73 -80.37 -58.03 8.30 11.60 V
10122.00 | -52.71 -25 -27.71 -81.49 -54.23 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n66 SA / NR 40MHz / QPSK(ANT1)
Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3452 -60.85 -13 -47.85 -77.36 -67.70 5.65 12.50 H
5178 -56.48 -13 -43.48 -78.04 -62.15 7.13 12.80 H
Middle 6904 -56.11 -13 -43.11 -81.29 -59.51 8.40 11.80 H
3452 -61.22 -13 -48.22 -77.77 -68.07 5.65 12.50 V
5178 -58.27 -13 -45.27 -80.12 -63.94 7.13 12.80 V
6904 -56.14 -13 -43.14 -81.8 -59.54 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_7A_n66A / LTE 10MHz + NR 20MHz / QPSK (ANT3+4)
Frequency| EIRP Limit O_ve_r SPA S.G. TX Cable |TX Ant_ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3452 -60.08 -13 -47.08 -76.59 -6.85 5.65 12.50 H
5178 -59.21 -13 -46.21 -80.77 -5.67 7.13 12.80 H
NR n66 6904 -55.26 -13 -42.26 -80.44 -3.40 8.40 11.80 H
Middle 3452 -61.26 -13 -48.26 -77.81 -6.85 5.65 12.50 V
5178 -58.89 -13 -45.89 -80.74 -5.67 7.13 12.80 \Y
6904 -55.31 -13 -42.31 -80.97 -3.40 8.40 11.80 V
5061.00 -57.70 -25 -32.70 -79.46 -63.26 7.14 12.70 H
7591.50 -54.48 -25 -29.48 -80.17 -57.78 8.30 11.60 H
LTE Band7| 10122.00 | -50.95 -25 -25.95 -81.10 -52.47 10.48 12.00 H
Middle 5061.00 -58.07 -25 -33.07 -79.97 -63.63 7.14 12.70 \Y
7591.50 -54.54 -25 -29.54 -80.18 -57.84 8.30 11.60 V
10122.00 | -52.64 -25 -27.64 -81.42 -54.16 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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